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TEST REPORT

NUMBER: TXT543131

APPLICANT: LEALEA ENTERPRISE CO., LTD. DATE: AUG 04, 2003

11/F,, NO. 162,
SUNG CHIANG RD,,
TAIPEI, TAIWAN,
R. O, C,

SAMPLE DESCRIPTION:
ONE (1) PIECE OF SUBMITTED SAMPLE SAID TO BE WOVEN FABRIC IN CREAM,

ARTICLE/STYLE NO: 50936-P1
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CONCLUSION:

THE FABRIC SUBMITTED FOR TESTING DOES PASS THE FLAME RESISTANCE REQUIREMENTS
STATED WHEN TESTED, AS RECEIVED, IN ACCORDANCE WITH PROCEDURES OUTLINED IN

THE NATIONAL FIRE PROTECTION ASSOCIATION STANDARD 701-1999,
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Intertek Testing Services Taiwan Ltd.
14F, 27, Chung Shan North Road, Sec. 3, Taipei, Taiwan, R.O.C.
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